
University of Rhode Island University of Rhode Island 

DigitalCommons@URI DigitalCommons@URI 

Open Access Master's Theses 

2020 

FEASIBILITY ASSESSMENT OF ACID MINE DRAINAGE AND FEASIBILITY ASSESSMENT OF ACID MINE DRAINAGE AND 

MUNICIPAL WASTEWATER CO-TREATMENT MUNICIPAL WASTEWATER CO-TREATMENT 

Charles D. Spellman Jr. 
University of Rhode Island, cspellman@uri.edu 

Follow this and additional works at: https://digitalcommons.uri.edu/theses 

Terms of Use 
All rights reserved under copyright. 

Recommended Citation Recommended Citation 
Spellman, Charles D. Jr., "FEASIBILITY ASSESSMENT OF ACID MINE DRAINAGE AND MUNICIPAL 
WASTEWATER CO-TREATMENT" (2020). Open Access Master's Theses. Paper 1827. 
[...]
ultimately improve MWW treatment, while simultaneous mitigating the ecological 

impact from AMD on receiving water.  

Both AMD and MWW pose serious risks to the environment if inadequately 

treated. Eutrophication is a problem in surface waters, globally (Dodds and Smith, 

2016; Smith, 2003). Nitrogen and phosphorus present in MWW can cause 

eutrophication in downstream receiving waters (Harper, 1992). Co-treatment offers 

WWTPs a low-cost nutrient management approach utilizing another waste stream. The 

addition of Fe-based coagulants is a relatively common approach to nutrient removal 

in these situations, and AMD co-treatment presents a primary beneficial use of this 

otherwise problematic waste (de-Bashan and Bashan, 2004). AMD discharges to 

surface waters also degrade water quality by acidification and increased metal 

loadings which pose risks to aquatic ecosystems (Azapagic, 2004; Gray, 1998). The 



 

4 
 

co-treatment of AMD and MWW can remove metals from low pH AMD while also 

decreasing effluent biochemical oxygen demand (BOD) and Phosphorous (P) in 

higher pH MWW (Hughes and Gray, 2013a; William H. J. Strosnider et al., 2011; 

Strosnider et al., 2013). AMD can also decrease fecal bacteria counts from a MWW 

discharge when mixed in situ (i.e. within a stream) under low-flow conditions (Kruse 

et al., 2019). 

The effectiveness of passive MWW and AMD co-treatment utilizing specific, 

additional infrastructure has been quantified across several scales. Bench-scale 

treatment wetlands with clarification, biofilm media, and limestone beds have also 

effectively co-treated AMD and MWW by removing BOD and dissolved metals from 

the combined wastewaters (Strosnider and Nairn, 2010; Winfrey et al., 2010). In other 

bench-scale studies, sludge from an active AMD treatment plant was mixed with 

synthetic and raw MWW effluent at several ratios to determine the potential for 

enhanced P removal, yielding over 90% P removal and residual P levels below 0.5 

mg/L (Ruihua et al., 2011; Wei et al., 2008). Field-scale research has included the 

addition of AMD to an evaporation pond for MWW, which increased solution pH and 

removed metal and sulfate concentrations from the wastewaters during 18 months of 

monitoring (McCullough et al., 2008). A large pilot-scale aerobic wetland, one of the 

first attempts to treat an AMD discharge with poorly treated secondary MWW, 

removed Fe (> 60%) and BOD (> 30%) well beyond system design expectations 

(Johnson and Younger, 2006). The first full-scale co-treatment wetland provided 

evidence that water quality improved with co-treatment increasing BOD, NH3-N, Fe, 

and total P removal during a four-year monitoring period (Younger and Henderson, 



 

5 
 

2014). Although successful, these examples of co-treatment still require establishment 

of new treatment infrastructure and do not adequately inform the feasibility of direct 

co-treatment within an existing WWTP. 

The addition of AMD to any portion of a conventional activated sludge 

treatment system poses risks to the biological treatment phase, however, data 

quantifying these potential impacts is limited. An influx of AMD constituents (e.g. 

metals, trace organics) could impact microbial community survival, taxonomy, and/or 

oxygen utilization rates (Ong et al., 2010; Ren and Frymier, 2005; Yuan et al., 2015). 

Although Fe is a crucial element for growth in nearly all biological organisms, large 

fluxes of Fe can be detrimental to microorganisms (De Freitas and Meneghini, 2001). 

The use of Fe-based coagulants in activated sludge systems can impact microbial 

metabolism, decrease nitrification, and degrade floc formation due to elevated Fe(III) 

content (Clark et al., 2000). This decreased suspended solids removal is a function of 

excessive filamentous bacteria growth, a problem that frequently plagues conventional 

MWW treatment facilities (Sezgin et al., 1978). Similarly, Fe(III) concentrations of 

~100 mg Fe/L in activated sludge can inhibit overall microbial activity and 

nitrification (Philips et al., 2003) However, at lower Fe additions (25 mg Fe/L), 

microbial activity and nitrification were not inhibited but less stable flocs were 

observed (Oikonomidis et al., 2010). In a simultaneous nitrification, denitrification, 

and P removal process, high Fe(III) concentrations can decrease N removal, but this 

inhibition can be adapted to and recovered after four, 270-minute cycles (Jia et al., 

2016). Furthermore, Deng and Lin (2013) demonstrated co-treating prior to an 

anaerobic biological treatment step can maintain system performance, completely 



 

6 
 

remove PO43- under certain conditions, increase alkalinity, and consistently decreasing 

COD by >60%.  

Only one study has focused on AMD and MWW co-treatment in a 

conventional activated sludge system (Hughes and Gray, 2013b). Hughes and Gray 

(2013) examined several different options for co-treatment including (1) the addition 

of untreated AMD to aeration tanks, (2) the pretreatment of AMD by mixing with 

digested sewage sludge followed by sedimentation and then mixing in the aeration 

tank, and (3) the pre-treatment of AMD by mixing with screened MWW prior to 

treatment in the aeration tank. In all of these experiments, a synthetic AMD was made 

to simulate the chemistry from copper mines in Ireland (pH 3.6, Fe = 130 mg/L, 

Al=150 mg/L, and SO42- = 1670 mg/L). Systems co-treating with MWW remained 

effective at removing metals and COD by precipitation and adsorption mechanisms in 

the activated sludge reactors. In the co-treatment experiments, the synthetic AMD was 

mixed with synthetic MWW at a 1:2 AMD:MWW volumetric ratio. Metal removal by 

adsorption was relatively high in all experimental configurations, averaging 52-84% 

for Al and 74-86% for Fe. Final effluent COD concentrations were generally less than 

50 mg/L for all treatment configurations but increased on the last sampling event in 

experiments where AMD was pretreated before addition to aeration reactors. This 

project concluded that co-treatment did not cause a significant decrease in, nor 

improve, system performance for the removal of COD, total organic carbon (TOC), or 

BOD compared to controls, but did improve P and metals removal. Additional work 

by Hughes and Gray (2012) used Activated Sludge Respiration Inhibition Tests 

(Organization for Economic Cooperation and Development Method 209) to show that 



 

7 
 

activated sludge systems could adapt to and function with AMD additions as high as 

50% by volume.   

The strength of the AMD utilized in co-treatment systems may have major 

process implications. Many of the aforementioned studies examined co-treatment 

utilizing a narrow range of strong AMD (pH range 2-4.5), neglecting potential impacts 

when utilizing milder (pH >4.5) Class I AMD (as defined by Watzlaf et al., 2004).  

Class I AMD may make up >50% of discharges in the eastern United States (Herlihy 

et al., 1990), with the vast majority in Northern Appalachia (Watzlaf et al., 2004). 

Mild or circumneutral discharges are not a localized phenomenon and may also be 

found in the mid-western United States (Labrenz and Banfield, 2004), Southern Africa 

(Madzivire et al., 2011), the United Kingdom (Warrender et al., 2011), and certain 

regions of China (Feng et al., 2014). These mild AMD discharges may be more 

conducive for co-treatment having bulk water qualities (e.g., pH, alkalinity, etc.) more 

similar to MWW.   

The small quantity of data on co-treatment with mild AMD in WWTPs leaves 

many unanswered questions regarding the physicochemical and biological processes 

within an existing WWTP. Also, the variability of AMD water quality leaves the 

opportunity for novel co-treatment developments utilizing AMD of various water 

chemistry. The overarching objectives of this study were to quantify the water quality 

impacts of co-treating circumneutral AMD with secondary MWW MLSS and 

elucidate the underlying mechanisms. There are many locations within a WWTP 

where AMD could be added, however the presented study addresses mixing AMD 

post aeration basin and prior to secondary settling (Figure S1). Laboratory work 



 

8 
 

included bench-scale experimentation with robust water quality analysis, in 

conjunction with water quality modeling. In order to fill known research gaps, specific 

project aims included: (1) assessing changes in overall water quality, (2) evaluating 

coagulation potential from AMD-sourced Fe, (3) demonstrating enhanced PO43- 

removal, and (4) characterizing the impact on MWW microbial metabolism. Results of 

this study advance co-treatment towards potential full-scale adaptation within existing 

WWTPs.  

 

2. Materials & methods 

A graphical representation of the overall analytical procedure is shown in Figure S2. 

 

2.1. Water quality and sampling 

AMD was collected from an abandoned mining site near the core of a city with 

declining population and industrial activity (Johnstown, PA; see Figure S3). Historic 

water quality for the mild AMD includes a slightly acidic pH (average pH=6.1) and 

averages 85 mg/L of alkalinity, >1,000 mg/L of SO42-, 206 mg/L of total Fe, 0.3 mg/L 

of total Al, and 1.9 mg/L of total Mn. The mild AMD has relatively low acidity, which 

is typical of AMD found in coal mining regions in eastern North America (Hedin et 

al., 1994).  AMD samples were collected immediately downstream from the AMD 

discharge pipe. This low-pH, high-Fe AMD source was selected due to its proximity 

to a situationally-relevant (i.e. shrinking cities) WWTP. MWW were collected from a 

conventional WWTP (average flow = 10 MGD) at the same time of AMD collection. 

Mixed liquor suspended solids (MLSS) was collected from the WWTP aeration tank 



 

9 
 

effluent, prior to the secondary clarifiers and used to represent “MWW” samples. The 

MLSS samples were mixed to prevent the sludge from becoming anoxic. Raw AMD 

and MLSS (MWW) samples were collected headspace free in collapsible five-gallon 

polyethylene containers. Methods for examining the impacts on a microbial 

community are presented in Section 2.4.  

 

2.2. Experimental design 

All experiments were performed in mixed, square 2-L batch reactors (Phipps & 

Bird). Eight different sample matrices were tested. MWW MLSS was mixed with 

either AMD or deionized water (DI) at ratios of 1:25, 1:15, and 1:5 (AMD:MWW; 

DI:MWW) in addition to 100% AMD-only and 100% MWW-only as controls. Ratios 

were chosen based on practical estimates of extra treatment capacity. All experiments 

were performed in triplicate. Quality control experiments utilized DI water in place of 

AMD to address potential dilutive effects from AMD. Samples were mixed for five 

minutes at G ~ 120 sec-1 to simulate the two waste streams rapidly mixing in a pipe. 

They were subsequently allowed to settle for 30 min, representing final clarification 

(Standard Method 2710D, APHA, 2012). After settling, the top ~1 L of supernatant, 

representing a secondary settling effluent, was decanted into a borosilicate glass 

beaker. The supernatant beakers were placed on stir plates and mixed while sub-

samples for further analysis were collected.      

 

2.3. Supernatant analysis 



 

10 
 

The settled sludge blanket height was recorded prior to the supernatant being 

decanted. Supernatant pH values were determined immediately (Mettler-Toledo 

LE438 ATC probe/FiveEasy Plus FP20 meter). Sample turbidity was determined 

using a portable turbidimeter (Hach, 2100Q) following EPA method 180.1 (via Hach 

method 8195). Streaming current (a method for quantifying suspended particle surface 

charge in situ; (Dentel et al., 1989)) was determined using a laboratory charge 

analyzer (Chemtrac LCA-01).  

COD was determined for each sample by the reactor digestion method using 

Hach low range COD vials according to Hach Method 8000. Vials were digested in a 

digital reactor block (Hach, DRB200) and analyzed using a UV-Vis 

spectrophotometer (Hach, DR6000). BOD was determined by the 5-day BOD test 

performed at 20 °C (Standard Methods 5210B). Three BOD bottles were collected per 

beaker at varying dilutions. Dissolved oxygen concentrations were collected using an 

optical BOD probe (YSI Pro Series) with a multiparameter meter (YSI Pro Plus).   

Anion samples for NO3-, SO42- and PO43- were collected in amber glass vials, 

filtered through 0.45-µm nylon filters, and analyzed within 24 hours on an ion 

chromatograph (Dionex ICS-1100) with an AS18 column following EPA method 300. 

Samples for solids content were collected in 1000 mL HDPE bottles and stored 

at ~ 4 °C for later analysis. Total solids (TS) were determined by evaporating 100 mL 

overnight for 10-12 hours in pre-dried and pre-weighed 150 mL Erlenmeyer culture 

media flasks at 103 °C (Standard Methods 2540). Total dissolved solids (TDS) were 

determined in a similar manner with the exception that a 50 mL sample volume was 

filtered through 0.45-µm nylon filters (Fisher).  



 

11 
 

Samples for Fe, Al and Mn were collected in metals-free Nalgene LPDE 

bottles and preserved to 2% with trace metal grade HNO3. Fe, Al, and Mn were 

selected due to their relative geographic abundance in AMD discharges. For each 

beaker, metals concentrations were fractionated with various filter pore sizes to 

quantify the relative size distribution of resulting particles under each condition 

(Carlson et al., 1997; Goodwill et al., 2015). Fractionated particles were operationally 

defined as total, colloidal or dissolved. The total particulate metals were unfiltered and 

colloidal metals were filtered 0.20-µm nylon filters, and each sample was collected in 

triplicate. Two samples per experimental water matrices (i.e. two for each tested ratio 

& control) were also filtered through 30 kDa ultrafiltration (UF) membranes inside a 

200 mL nitrogen pressurized stirred UF cell (Amicon). Total metal samples were 

digested in a digestion/extraction microwave system (CEM, Mars 6) according to EPA 

method 3015A. Metals concentrations were then quantified using an inductively 

coupled plasma mass spectrometer (ICP-MS) (Thermo Scientific X-Series 2) 

measuring isotopes Fe-57, Al-27 and Mn-55. While Fe speciation was not quantified, 

thermodynamics at equilibrium under test conditions suggest the primary species to be 

Fe(III).  

 

2.4. Cellular respiration  

Cellular respirometric oxygen demand (i.e. respirometry) was used to assess 

the impact of AMD on the microbial community within an activated sludge system 

(Scaglione et al., 2008). Respirometer experiments compared the microbial oxygen 

uptake between a control aeration mixed liquor sample to a co-treated sample 



 

12 
 

containing synthetic AMD at a ratio of 1:15. Aeration tank mixed liquor samples 

(MLSS = 4,670 mg/L, data obtained from WWTP operations report at time of 

collection) were collected at the Mattabassett District Water Pollution Control Facility 

(Cromwell, CT), a conventional aeration MWW treatment facility. Synthetic AMD 

was generated in the lab to replicate the batch study AMD using ultrapure deionized 

water and dosed to an Fe content of 200 mg/L using a 1000 mg/L Fe standard solution 

(in 3% HCl) and initial pH adjusted to ~6 with NaOH and H2SO4 (Karapanagioti and 

Atalay, 1996).  

Trials were performed in specialized, air tight 250mL sample bottles (Xylem 

WTW, MF45). Each bottle was equipped with a CO2 absorbent quiver, filled with 

NaOH pellets (98%, Fisher Chemical) to absorb CO2 gas during experimentation, and 

sealed with a calibrated WTW OxiTop-C measuring head. Each sample was run in 

triplicate. The samples were continuously mixed for 4 hours to simulate the hydraulic 

retention time of typical aeration tanks (Ten State Standards, 2014). Results were 

gathered using the OxiTop OC100 controller and data was reported in mg/L of BOD 